
SOLID-STATE MEMORY CAMCORDER

PXW-FS7
PXW-FS7K

SERVICE MANUAL
1st Edition (Revised 3)



5-2. Exploded View

Overall Section-1

#49

#319 
(Note)

#49
#119

#49

#49

#316
ns

#49

ns

ns

ns

#104

#322

#104

[4] Handle Section-1

VF Hood Section

VF Panel Section Overall Section-2

6

8

7

12

13

5

1

3 9

10
4

2
11

[2]

Grip Section-1[1]

[6]

[7]

[3]

[5]

Be careful not to break
the flexible board.

Ref. No.
or Q'ty Part No. SP Description

1  4-546-931-01  COVER, MOUNT
2  4-546-918-01  REC TALLY (FRONT)
3  4-546-924-01  ND DIAL
4  4-546-915-01  CUSHION, ND DIAL
5  A-2062-388-A  TOP ASSY

6  4-546-934-01  LID, BOB CONNECTOR
7  A-2062-503-A  CN-3742 BOARD, COMPLETE
8  4-438-734-02  SHOE CAP (875)
9  4-548-045-01  NONWOVEN SHEET
10  4-564-179-01  SHEET (B), UNWEAVED CLOTH

11  4-563-844-01  SHEET, (6.5X7.5) DIFFUSION
12  4-138-678-01  CLAMP, CABLE
13  4-547-069-01  VF ROD
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

#104  7-682-548-09  SCREW +B 3X8
#119  7-627-556-58  SCREW +P 2.6X5
#316  4-558-676-01  HEXAGON SOCKET SET SCREW M2

Ref. No.
or Q'ty Part No. SP Description

#319  4-562-604-01  BOLT (1/4-20 UNC), HOLE HEXAGON
(Note)

#322  3-965-077-01  SCREW, SPECIAL (M2)

PXW-FS7/PXW-FS7K 5-2



Overall Section-2

A

E

A

B

C

C

D

D

B

E

Overall Section-3

Inside Panel Section-1

#49

#49

#49

#49

SP901

#53

#211

#49
(Note)
(Size: 15 x 8 mm)

#49

ns

#119
#119

#104

#53
#53 ns

ns

(Note)
(Size: 28 x 9 mm)

(Note)
(Size: 28 x 9 mm)

56

63

64

68

56

58
55

57

5555 54
55
54

54

51
69

52

60

61

66

65

59
67

62

53

62

[2]

[3]

[1]

[4]

[5]

Right View

Be careful not to break
the flexible board.

Ref. No.
or Q'ty Part No. SP Description

51  4-546-917-01  BASE, TRIPOD
52  4-547-058-01  CABINET, BOTTOM
53  1-894-266-11  FP-217 FLEXIBLE BOARD

54  7-623-923-01  WASHER 2.6, NYLON
55  7-688-003-12  W 3, MIDDLE

56  4-547-106-01  AXIS, PAD SLIDE
57  4-547-104-01  SHOULDER PAD
58  4-547-105-01  COIN SCREW
59  4-564-130-01  GASKET (5.5X6 (10)), SOFT
60  A-2062-512-A  SD-60 BOARD, COMPLETE

61  A-2062-495-A  HP-172 BOARD, COMPLETE
62  4-446-014-01  TAPE AS (2040) (Note)
63  A-2062-496-A  EC-83 BOARD, COMPLETE
64  A-2062-386-A  INSIDE INNER ASSY
65  4-546-920-11  PACKING, MAIN

66  3-061-234-01  NUT (M6X0.5)
67  4-546-925-01  CABLE CLAMPER
68  4-559-141-01  COVER SHEET (USB)
69  4-548-622-01  TAPE (HS16-010 (10X40)) (Note)
SP901  1-858-528-31  SPEAKER (2-1CM)

Ref. No.
or Q'ty Part No. SP Description

#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2
#53  3-080-206-21  SCREW, TAPPING, P2

#104  7-682-548-09  SCREW +B 3X8
#119  7-627-556-58  SCREW +P 2.6X5
#211  2-187-345-01  SCREW (M1.7), P2

Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

PXW-FS7/PXW-FS7K 5-3



Overall Section-3 

DV-36 BOARD

Left View

A

A

B

B
C

C

Overall Section-4

Front Assy Section-1

Outside Assy Section

#49
111

126
127

112

M901

112

109

108
125

122
107

106

118

121

118

118

118

105

115 131

116

103

104

114

133

121

125 130

117

119 110

118

124 129

129

124 124134

102

#49

#49

(Size: 10 x 10 mm)
(Note)

121

(Size: 28 x 9 mm)
(Note)

(Size: L = 4 mm)
(Note)

(Size: 28 x 9 mm)
(Note)

(Size: 28 x 9 mm)
(Note)

#49#49

#49

#119

#49

#119

#119

#119

#49

#49

ns

ns

#49

#119

#105 #49

#49

101

120

[1] [2]

[3]

[4]

[5]

[6] [7]

[8]

[9]

[10]

Be careful not to break
the flexible board.

Be careful not to break
the lead wires of MIC901.

Ref. No.
or Q'ty Part No. SP Description

101  4-546-932-01  RING, ROSSETTE
102  4-546-983-01  BRACKET, ROSETTA RING
103  4-547-052-01  OUTSIDE INNER CABI
104  A-2062-489-A  DV-36 BOARD, COMPLETE
105  4-547-053-01  BRACKET VIF

106  1-970-541-11  FFC (VIF-HP 10PIN)
107  A-2067-642-A  VIF-58 BOARD, COMPLETE (SERVICE)
108  1-848-663-11  WIRE, CONNECTORWITHLEAD (VIF-

DV)

Ref. No.
or Q'ty Part No. SP Description

109  1-894-267-11  FP-219 FLEXIBLE BOARD
110  1-894-268-11  FP-220 FLEXIBLE BOARD

111  4-546-923-01  COVER, FAN
112  4-546-928-01  CUSHION (FAN)
114  1-970-542-11  FFC (DV-LC 6PIN)
115  A-2062-508-A  RC-115 BOARD, COMPLETE
116  1-848-669-11  WIRE, CONNECTORWITHLEAD (VF-

DPR1)

PXW-FS7/PXW-FS7K 5-4



Ref. No.
or Q'ty Part No. SP Description

117  4-546-920-11  PACKING, MAIN
118  4-548-622-01  TAPE (HS16-010 (10X40)) (Note)
119  4-269-040-01  HOOK, MEGEYAR
120  4-547-039-03  WI-FI CAP
121  4-446-014-01  TAPE AS (2040) (Note)

122  4-564-130-01  GASKET (5.5X6 (10)), SOFT
124  4-564-261-01  GASKET (3X3 (20)), SOFT (Note)
125  4-564-129-01  GASKET (10X10 (8)), SOFT
126  4-563-771-01  CUPPER SHEET(MAIN)
127  4-564-260-01  GASKET(10X13 (20)),SOFT

129  4-564-131-01  GASKET (3X5 (12)), SOFT
130  4-563-770-01  INSULATING SHEET(SDI)
131  4-564-134-01  TAPE HS13-015(25X35)
133  4-559-139-01  SHIELD PLATE SDI
134  4-564-635-01  GASKET (5.5X5 (7)), SOFT

M901 1-855-374-11  DC FAN
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2
#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

#119  7-627-556-58  SCREW +P 2.6X5

Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

Overall Section-3

PXW-FS7/PXW-FS7K 5-5



Overall Section-4

154

156164

158

151

161

155
162

162

162

162

157

160

159

153

#211

(Size: 20 x20 mm)
(Note)

(Size: 15 x 8 mm)(Note)

(Size: 15 x 8 mm)
(Note)

#211

#49

#49

#49

#49

165

Overall Section-5

152
B

A

A
E

E

C

C

B
D

D

[1]

[2]

[3]

[4]

[5]

[7]

[8]

[6]

Ref. No.
or Q'ty Part No. SP Description

151  X-2590-385-1  HEAT PIPE ASSY
152  4-546-926-01  GUIDE, DOCKING CONNECTOR
153  A-2062-499-A  IF-1270 BOARD, COMPLETE
154  4-546-929-01  RADIATION SHEET A (Note)
155  4-546-919-01  INSULATING SHEET (CA2I)

156  A-2062-487-A  FP-249 FLEXIBLE BOARD, COMPLETE
157  4-546-927-01  FAN HOLDER A
158  4-546-921-01  WP SHEET (HP)
159  4-546-916-01  FAN HOLDER B
160  4-546-922-01  FH BARRIER SHEET

161  4-546-925-01  CABLE CLAMPER
162  4-548-622-01  TAPE (HS16-010 (10X40)) (Note)
164  4-274-987-01  TAPE (AS 1/2) (C)

Ref. No.
or Q'ty Part No. SP Description

165  4-546-962-01  LIGHT GUIDE, REAR
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

#211  2-187-345-01  SCREW (M1.7), P2

Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

PXW-FS7/PXW-FS7K 5-6



Overall Section-5 

#105

#105

#105

(Note)

(Note)

(Size: 10 x 10 mm)

(Note)
(Size: 20 x 20 mm)

#105

#105

#105

#49

#49

#49

#49

#49

#49

#49

#49

#49

201

203

205

223

202

213

222

213

221

202

220
218

202

202

202

202

202

217
216209

209

215

227

214

202

202

226
227

202
202

225

210

209

207

202
209

202

206

212

211

204

219

224

Rear Assy Section

202

202

202

[6]

[2]

[3]

[4]
[5]

[1]

17.8

33
.8

15.7

23
.9 5.

7

4.2

Ref. No.
or Q'ty Part No. SP Description

201  4-546-954-01  DPR CATCHER
202  4-548-622-01  TAPE (HS16-010 (10X40)) (Note)
203  4-546-951-01  CHASSIS, MAIN
204  X-2590-386-1  BOTTOM PLATE ASSY
205  1-848-666-11  WIRE, CONNECTORWITHLEAD (DPR-

EC)

206  1-894-264-11  FP-239 FLEXIBLE BOARD
207  1-894-269-11  FP-221 FLEXIBLE BOARD
209  4-546-952-01  BRACKET PWB A
210  A-2067-641-A  AVP-25 BOARD, COMPLETE (SERVICE)
211  A-2067-640-A  DPR-365 BOARD, COMPLETE (SERV-

ICE)

212  1-894-265-11  FP-216 FLEXIBLE BOARD
213  4-546-929-01  RADIATION SHEET A (Note)
214  4-546-953-01  BRACKET PWB B
215  A-2062-511-A  RE-328 BOARD, COMPLETE
216  1-970-535-11  SUB HARNESS RE-FAN

Ref. No.
or Q'ty Part No. SP Description

217  1-894-275-11  FP-223 FLEXIBLE BOARD
218  1-894-270-11  FP-224 FLEXIBLE BOARD
219 1-970-536-11  SUB HARNESS IF-DR-RE
220  1-848-662-11  THIN WIRE COAXIAL DPR-IF3
221  1-848-668-11  WIRE, CONNECTORWITHLEAD (DPR-

IF2)

222  1-848-667-11  WIRE, CONNECTORWITHLEAD (DPR-
IF1)

223  2-580-751-01  SHEET, POLYIMIDE
224  4-564-129-01  GASKET (10X10 (8)), SOFT
225  1-839-084-11  CABLE, FLEXIBLE FLAT (FFC-249)
226  4-563-772-01  INSULATING SHEET(KY MOUNT)

227  4-274-987-01  TAPE (AS 1/2) (C)
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2
#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

PXW-FS7/PXW-FS7K 5-7



Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

Overall Section-5

PXW-FS7/PXW-FS7K 5-8



Handle Section-1

ns

Handle Section-2

ns

#318

#321

#323

#53

251

252

253

254
255

257

258

259

263
264 260

261

256

254

253

#119

Ref. No.
or Q'ty Part No. SP Description

251  X-2342-570-1  HOLDER (93000) ASSY,MICROPHONE
252  3-284-621-11  CUSHION, MICROPHONE HOLDER
253  3-284-080-01  RUBBER, MICROPHONE
254  3-284-081-11  SHEET, RUBBER ADHESIVE
255  3-284-075-02  COVER, MICROPHONE HOLDER RUBBER

256  4-119-861-01  RUBBER (93000), HOLDER
257  X-2590-931-1  BAR ASSY, MIC
258  4-547-067-01  PIPE CLAMP (HANDLE)
259  4-547-068-01  KNOB, PIPE LOCK
260  4-547-070-01  ROD CLAMP

261  4-547-071-01  ROD CLAMP B
263  4-562-808-01  CLICK PIN, ROD CLAMP
264  4-562-843-01  CLICK SPRING, ROD CLAMP
#53  3-080-206-21  SCREW, TAPPING, P2

#119  7-627-556-58  SCREW +P 2.6X5

Ref. No.
or Q'ty Part No. SP Description

#318  4-562-605-01  BOLT (M4X45), HOLE HEXAGON

#321  7-683-404-04  BOLT,HEXAGON SOCKET 3X8
#323  7-683-245-08  SET-SCT,HEX, 4X4,PLAT POINT

PXW-FS7/PXW-FS7K 5-9



Handle Section-2

(Claw)

302

301

303

304

#49

#49

ns ns

ns

#2#2

#49

ns

ns

#49
#49

#49

Handle Section-3

Ref. No.
or Q'ty Part No. SP Description

301  A-2062-486-A  FP-248 FLEXIBLE BOARD, COMPLETE
302  X-2590-605-1  HANDLE UPPER CAB ASSY (EXCEPT

CN1)
302  X-2590-952-1  HANDLE UPPER CAB ASSY (CN) (CN1)
303  4-547-060-01  BASE, MI SHOE
304  1-480-298-11  SWITCH BLOCK, CONTROL (GZ92000)

#2  2-635-562-31  SCREW (M1.7)
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

PXW-FS7/PXW-FS7K 5-10



Handle Section-3

Except CN1 Model

#49

#49
#49

#49
#105

#105

#105#53

#53

#49

351 354

356

357

358 359

360

355

352

353

Ref. No.
or Q'ty Part No. SP Description

351  A-2059-048-A  GP-1019COMPLE (SN11) (Except CN1
Model)

352  4-540-586-01  BRACKET (GP) (Except CN1 Model)
353  1-893-019-11  FP-2231 FLEXIBLE BOARD (Except

CN1 Model)
354  3-288-538-11  SHOE, REAR (COLD)
355  A-2062-500-A  HN-421 BOARD, COMPLETE

356  1-894-276-11  FP-237 FLEXIBLE BOARD
357  A-2062-492-A  CN-3743 BOARD, COMPLETE
358  4-547-059-01  BASE, HANDLE
359  4-547-061-01  COVER, HANDLE BOTTOM
360  4-165-278-01  GRIP

#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2
#53  3-080-206-21  SCREW, TAPPING, P2
#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

PXW-FS7/PXW-FS7K 5-11



Inside Panel Section-1

Inside Panel Section-2

401

404

412

415

403

405

406

402

408
414

409
414 410

411

407

413

#53
#53

#53

ns

ns

#105

#53 #53

#53

#53
#53

#53

#53

ns

ns

#53
#53

#53

(Note) 
(Size : L = 4 mm)

ns

ns

Ref. No.
or Q'ty Part No. SP Description

401  A-2062-563-A  INSIDE ASSY
402  A-2062-506-A  PS-894 BOARD, COMPLETE
403  4-272-357-01  GASKET (P (389))
404  4-564-261-01  GASKET(3X3 (20)),SOFT (Note)
405  A-2062-507-A  SW-1660 BOARD, COMPLETE

406  1-839-011-11  CABLE, FLEXIBLE FLAT (FFC-265)
407  4-274-987-01  TAPE (AS 1/2) (C)
408  1-970-533-11  SUB HARNESS KY-POWER
409  1-492-913-11  SWITCH BLOCK, CONTROL (ICS50080)
410  A-2040-416-A  NFC BLOCK ASSY (14Y_TERA) COMP

411  4-489-010-01  SHEET (ANT), ADHESIVE
412  1-492-342-21  SWITCH BLOCK, CONTROL (KP50080)
413  4-535-706-01  ESD GASKET
414  4-564-635-01  GASKET (5.5X5 (7)), SOFT
415  4-565-550-01  SWITCH SPACER

#53  3-080-206-21  SCREW, TAPPING, P2
#105  2-891-494-31  SCREW(M2),NEW TRUSTER,P2

Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

PXW-FS7/PXW-FS7K 5-12



Inside Panel Section-2 

ns

#53

#310

#53

#53

#53

#53

ns

ns

ns

ns

ns

457
458

454

452
456

460
459

453

455

451

ns

ns

Ref. No.
or Q'ty Part No. SP Description

451  4-547-014-01  RETAINER, COVER SHAFT
452  4-547-012-01  SHAFT B, COVER
453  1-480-457-41  BLOCK, AU VOLUME
454  4-547-013-01  SPRING, COVER
455  A-2067-643-A  KY-739 BOARD, COMPLETE (SERVICE)

456  3-669-481-08  PIN (DIA.1X8), PARALLEL
457  X-2590-388-1  INSIDE COVER ASSY
458  4-547-011-01  SHAFT A, COVER
459  1-471-573-11  MAGNET
460  4-565-550-01  SWITCH SPACER

#53  3-080-206-21  SCREW, TAPPING, P2
#310  4-300-115-31  TAPPING (1.7) (CH)

PXW-FS7/PXW-FS7K 5-13



Outside Assy Section

501

509

503

508
512

513

506

504

505

510

511

507

502
ns

ns

ns

ns

ns

ns
ns

ns

ns
ns

ns

MIC901

#49

#49
#49

#322

#49

#49

#49

#49

#3
#317

#317

#105

(Note)
(Size : 15 x 8 mm)

#317

#3

#49

#49

Ref. No.
or Q'ty Part No. SP Description

501  A-2062-572-A  OUTSIDE ASSY
502  A-2062-502-A  IF-1273 BOARD, COMPLETE
503  4-547-034-01  CAP SDI-HDMI
504  4-547-043-01  CAP XLR
505  A-2062-501-A  AXM-54 BOARD, COMPLETE

506  A-2062-509-A  VF-93 BOARD, COMPLETE
507  A-2062-514-A  SW-1647 BOARD, COMPLETE
508  A-2062-513-A  LC-43 BOARD, COMPLETE
509  1-894-274-11  FP-222 FLEXIBLE BOARD
510  1-846-258-11  FLEXIBLE FLAT CABLE (FFC-1030)

511  4-548-622-01  TAPE (HS16-010 (10X40)) (Note)
512  4-564-134-01  TAPE HS13-015(25X35)
513  4-546-922-01  FH BARRIER SHEET
MIC901  1-542-979-11  MICROPHONE, ELECTRET CAP
#3  2-660-401-01  SCREW (M1.7), NEW TRU-STAR, P2

#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

Ref. No.
or Q'ty Part No. SP Description

#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

#317  7-685-535-19  SCREW +BTP 2.6X10 TYPE2 N-S
#322  3-965-077-01  SCREW, SPECIAL (M2)

Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

PXW-FS7/PXW-FS7K 5-14



Rear Assy Section

Left View

551

553

557

555

552
556

554

#49

#49

#49

#49

#49

#49

#49

#49

ns

ns

ns

ns

ns

BT901

558

Ref. No.
or Q'ty Part No. SP Description

551  A-2062-382-A  REAR ASSY
552  A-2062-490-A  DC-177 BOARD, COMPLETE
553 1-970-537-11  SUB HARNESS DC-DR
554  A-2062-488-A  DR-680 BOARD, COMPLETE
555  4-564-134-01  TAPE HS13-015(25X35)

556  4-564-130-01  GASKET (5.5X6 (10)), SOFT
557  4-548-622-01  TAPE (HS16-010 (10X40))
558  4-546-961-01  LID,DC PIN
BT901 1-780-986-11  TERMINAL BOARD, BATTERY
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

PXW-FS7/PXW-FS7K 5-15



VF Hood Section

601

602

604

606

608
607

603

609

609

#53

#53

#53

#53

#53

#53

ns

ns

ns

ns

ns

605

610
#53

Ref. No.
or Q'ty Part No. SP Description

601  A-2063-335-A  VF BLOCK ASSY
602  4-284-225-02  HOLDER, EYE CUP
603  X-2581-585-5  LOUPE ASSY, VF
604  3-878-208-11  EYE CUP
605  4-547-109-02  LENS,CLOSEUP

606  4-269-215-01  BASE (L), HINGE
607  4-269-216-01  BASE (R), HINGE
608  X-2581-584-1  VF REAR ASSY
609  4-440-210-01  ROD (951), LCD HOOD LOCK
610  X-2590-535-1  VF FRONT ASSY(T)

#53  3-080-206-21  SCREW, TAPPING, P2

PXW-FS7/PXW-FS7K 5-16



VF Panel Section

662

663

662

653

664

664

651

652
660

661 658

659

657

652

654 

655

656

668

ns

LCD901

#49

#53

#105

#105
#105

#53

#49

#49#49

#49

#49

#53 #119

#53

#53

ns

ns

ns

ns

667

#321
666

665 

ns

Ref. No.
or Q'ty Part No. SP Description

651  1-848-672-11  CABLE, CONNECTION
652  4-274-987-01  TAPE (AS 1/2) (C)
653  A-2062-504-A  PM-26 BOARD, COMPLETE
654  X-2318-442-1  HINGE ASSY
655  4-564-261-01  GASKET (3X3 (20)),SOFT

656  4-564-635-01  GASKET (5.5X5 (7)), SOFT
657  A-2062-484-A  KY-734 BOARD, COMPLETE
658  4-458-703-02  KNOB (VF), SWITCH

Ref. No.
or Q'ty Part No. SP Description

659  A-2062-485-A  KY-735 BOARD, COMPLETE
660  1-970-515-11  SUB HARNESS PM-KY734

661  1-970-534-11  SUB HARNESS PM-KY735
662  4-535-706-01  ESD GASKET
663  A-2067-644-A  SERVICE, PANEL BLOCK ASSY
664  4-547-083-01  SHEET, BLIND
665  4-547-077-01  VF CLAMP

PXW-FS7/PXW-FS7K 5-17



Ref. No.
or Q'ty Part No. SP Description

666  4-547-076-01  FRAME,HINGE
667  4-547-073-01  P CABINET
668  4-547-072-01  P BEZEL
LCD901  A-2070-347-A  SERVICE, LCD BLOCK ASSY
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

#53  3-080-206-21  SCREW, TAPPING, P2
#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

#119  7-627-556-58  SCREW +P 2.6X5
#321  7-683-404-04  BOLT, HEXAGON SOCKET 3X8

VF Panel Section

PXW-FS7/PXW-FS7K 5-18



Front Assy Section-1

 Front Assy Section-2 

708

706

713

709

707

708

701
711

711

702

704
703

710

710

710

710

#49 

#49 

#49 

#271

#271

#271

ns

(Note 2)

(Note 1)

(Note 1)

ns

ns

#49 (Note 3)
(Size: 20 x 5 mm) 

Ref. No.
or Q'ty Part No. SP Description

701  4-546-986-01  IM COVER
702  1-848-665-11  WIRE, CONNECTORWITHLEAD (IS-

DPR1)
703  1-848-664-11  WIRE, CONNECTORWITHLEAD (IS-

DPR2)
704  4-546-984-01  IM RADIATION PLATE
706  4-546-982-01  CABINET, FRONT

707  A-2067-250-A  MOUNT BLOCK ASSY SERVICE (Note
2)

708  Selection
Parts

* IM WASHER (A), ADJUST (Note 1)

709  4-188-536-01  CAP, BODY
710  4-548-622-01  TAPE (HS16-010 (10X40))
711  4-546-987-01  COVER SHEET A, CABLE HOLE (Note

3)

713  4-563-552-01  RETAINER,INSIDE CUSHION
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2
#271  3-270-483-01  GRIP, (M1.7 X 4.0) (2 MAIN EG)

Note 1

The IM adjust washers (A) differ in thickness.
Make sure to return the removed IM adjust washers to 
original places.
When replacing IM adjust washers, refer to "SELECTION
PARTS".
If the original state cannot be restored due to loss of the IM
adjust washer, for example, replace the Mount Block Assy
Service.

IM調整ワッシャ(A)は，それぞれ厚さが異なります。
取り外したIM調整ワッシャは，必ず元の位置に戻してください。
また，IM調整ワッシャを交換する際は，“SELECTION PARTS”を
参照してください。
IM adjust washerを紛失するなどして元の状態に戻せなくなっ
た場合は，Mount Block Assy Service を交換してください。

PXW-FS7/PXW-FS7K 5-19



Note 2

As Mount Block Assy Service may be damaged by static
electricity from its structure, handle it carefully like for the
MOS IC.
In addition, ensure that the receiver is not covered with dust
nor exposed to strong light.

マウントブロックAssy サービスは構造上，静電気により破壊さ
れる恐れがあるため，MOS ICと同様に注意して取り扱ってくだ
さい。
また，受光部にはゴミの付着，および強い光がはいることのない
ように注意してください。

Note 3

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

SELECTION PARTS
Ref. No.708
Select the optimum thickness of washer.
Ref. No.
or Q'ty Part No. SP Description

  4-185-995-01 * IM WASHER (A), ADJUST (t=0.05)
  4-185-995-11 * IM WASHER (A), ADJUST (t=0.1)
  4-185-995-21 * IM WASHER (A), ADJUST (t=0.15)
  4-185-995-31 * IM WASHER (A), ADJUST (t=0.2)
  4-185-995-41 * IM WASHER (A), ADJUST (t=0.25)

  4-185-995-51 * IM WASHER (A), ADJUST (t=0.3)
  4-185-995-61 * IM WASHER (A), ADJUST (t=0.35)
  4-185-995-71 * IM WASHER (A), ADJUST (t=0.4)
  4-185-995-81 * IM WASHER (A), ADJUST (t=0.45)
  4-185-995-91 * IM WASHER (A), ADJUST (t=0.495)

Front Assy Section-1

PXW-FS7/PXW-FS7K 5-20



Front Assy Section-2

#105

#198

#198

#105

#1

(Note)
(Size:10 x 10 mm)

#1

#45

ns

ns

ns

ns

ns

751

755

754

753

756
756

756

752

757

#1

Ref. No.
or Q'ty Part No. SP Description

751  A-2062-137-A  IM E MOUNT BASE BLOCK ASSY
752  A-2067-251-A  OPTICAL FILTER BLOCK SERVICE
753  X-2590-363-1  E-BL ASSY
754  A-2062-505-A  SE-1158 BOARD, COMPLETE
755  A-2062-493-A  CT-284 BOARD, COMPLETE

756  4-548-622-01  TAPE (HS16-010 (10X40)) (Note)
757  4-546-480-01  OLPF PACKING
#1  2-635-562-11  SCREW (M1.7)
#45  2-587-151-01  SCREW (M1.4), NEW TRUSTAR.P2
#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

#198  4-186-545-01  SCREW, 0+Z M1.7 SG (SPIN)

Note

Use this to cut or splice so that it becomes the designated size.

指定のサイズになるように形状を加工して使用してください。

PXW-FS7/PXW-FS7K 5-21



Grip Section-1

#320

#320

#49

#49

#49

#49

#49

#49

#49

#49

#49

#49

#49

#49

ns

ns

ns

ns

#49

#49

#49

#105

#49

809
818

817

808

803

804

802 806

807

812

814

815

815 814

811
813 805

810
816

Grip Section-2

#119

#119

#119

#119

819

801

Ref. No.
or Q'ty Part No. SP Description

801  A-2067-645-A  SERVICE, GRIP BLOCK ASSY
802  1-492-914-11  SWITCH BLOCK, CONTROL (JS50080)
803  A-2062-491-A  CT-283 BOARD, COMPLETE
804  1-490-411-11  SWITCH BLOCK, CONTROL (PZ96000)

805  7-688-004-11 * W 4, MIDDLE

806  1-492-912-11  SWITCH BLOCK, CONTROL (GP50080)
807  4-274-987-01  TAPE (AS 1/2) (C)
808  1-848-661-11  CURL CABLE
809  4-547-086-01  SCREW, RESETTA

Ref. No.
or Q'ty Part No. SP Description

810  4-547-084-02  GRIP ARM A

811  4-547-089-01  RING, ROSSETTE B

812  7-624-108-04  STOP RING 4.0, TYPE -E
813  4-547-085-01  GRIP ARM B
814  4-562-674-01  SLIDER SHEET, GRIP ARM
815  4-284-137-01  CLAMP, CABLE

816  4-563-774-01  PROTECT SHEET(ARM)

PXW-FS7/PXW-FS7K 5-22



Ref. No.
or Q'ty Part No. SP Description

817  7-623-213-22  SW 6, TYPE 2
818  7-688-006-01  W 6, SMALL
819  A-2062-553-B  GRIP ASSY
#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

#105  2-891-494-31  SCREW (M2), NEW TRUSTER, P2

#119  7-627-556-58  SCREW +P 2.6X5
#320  4-563-671-01  SCREW (M4X8), ARM LOCK

Grip Section-1

PXW-FS7/PXW-FS7K 5-23



Grip Section-2

#49

903 ns

ns

ns

ns

ns

905

904

ns

901

902

ns

#49

#49

Ref. No.
or Q'ty Part No. SP Description

901  4-547-094-01  STOPPER, ROTATION
902  4-547-097-02  FLANGE, ROTATION
903  4-547-090-02  BASE,GRIP
904  4-547-102-03  BASE PLATE
905  4-547-100-03  COVER,AXIS

#49  2-630-005-31  SCREW (M2), NEW TRUSTER, P2

PXW-FS7/PXW-FS7K 5-24



5-3. Accessories

Except Japanese Model

901 902 903 904

912909908

915

920 (Note) 921 (Note)

916 917914

913

919

924 925 926

922

927 928

923 (Note)

918

907

911

906

905

910

Ref. No.
or Q'ty Part No. SP Description

901 1-480-216-17  AC adaptor (UC)
901 1-490-503-22  AC adaptor (EXCEPT UC)
902 1-837-426-51  Power cords (CEE)
902 1-838-719-52  Power cords (CN1)
902 1-846-101-21  Power cords (UC)

903  1-835-993-31  Mini USB cable
904  1-487-540-13  Infrared remote control

(RMT-845)
905  2-630-005-31  Screws
906  3-069-286-03  Accessory shoe
907  3-288-615-02  Accessory shoe plate

908  A-1963-393-B  USB wireless LAN module IFU-WLM3
(CN1)

908  A-1963-392-C  USB wireless LAN module IFU-WLM3
(EXCEPT CN1)

Ref. No.
or Q'ty Part No. SP Description

909  4-562-025-11 * Operating Instructions (ENG-
LISH)

909  4-562-025-21 * Operating Instructions (FRENCH)
909  4-562-025-31 * Operating Instructions (GERMAN)

909  4-562-025-41 * Operating Instructions (ITAL-
IAN)

909  4-562-025-51 * Operating Instructions (SPAN-
ISH)

909  4-562-025-61 * Operating Instructions (SIMPLI-
FIED CHINESE)

909  4-562-025-71 * Operating Instructions (RUSSI-
AN)

909  4-562-025-81 * Operating Instructions (BRAZIL-
IAN PORTUGUESE)

909  4-562-025-91 * Operating Instructions (INDONE-
SIAN)

PXW-FS7/PXW-FS7K 5-25


	PXW-FS7 R3._explode vierw
	Páginas desdeSM PXW-FS7 R3-2

